3435

Naster

ir

GO A

-—

0-110 & -

WIL-RICH
PO Box 1030

< -1 N
~ O
QW m
QN @
g g
Z © ©
c4d 9
gge
%.(U
I x
=
s L
=

Parts Fax (701) 642-3819

Printed in USA (74199) WR-25 3/98




Orientation

Any reference to left (L) or right (R) sides or
components is to be understood as being viewed
from behind the implement and looking forward.

Serial Number Break

Every implement has a serial number located on
the frame. These serial numbers are consecutively
assigned to the implements as they are manufac-
tured. To aid in part ordering, we reference to
the serial number at the point the change occurred
to provide an accurate means of determining the
proper parts. See contents graphic, page 3, for
location.

Modifications

It is the policy of WIL-RICH Operations to im-
prove its products whenever possible and practi-
cal to do so. We reserve the right to make changes,
improvements, and modifications at any time
without incurring the obligation to make such
changes, improvements and modifications on any
equipment sold previously.

Abbreviations

ASSY Assembly
BLD Blade
BRKT Bracket
CTR Center
Ccp Cup Point
(FF) Female Female
GR Grade of Bolt
HD Heavy Duty
HDWE Hardware
LH Left Hand
(MF) Male Female
MF Main Frame
MTG Mounting
NC National Course Thread
NF National Fine Thread
NPT National Pipe Thread
RH Right Hand
SS Screw Stop
SST Stainless Steel
TA Tandem
TBP Top Bypass
W/ With
W/0 Without

Air Master Parts 74199 3/98

Contents

Cart Assembly......cccovmuireiirnnennnnennnnne 45
Catwalk & Ladder Assembly ................ 6
Tank Assembly .........ccoccecimennnnncnnnnnanns 7
Tank Support Components ........c.c...... 89
Feeder Assembly .....ccccveeverranennannas 10-11
Auger Assembly...........ccevernecnnnaenes 12-13

Inner Transmission Components ....14-15
Outer Transmission Components ...16-17

Wheel Assembly .......cccceeureuvennnennnnenes 18
Drive Wheel Assembly...........ccccoeenneen 19
Auger & Fan Hydraulics................. 20-21
13' Extended Hydraulics ................... 22
16' Extended Hydraulics ................... 23
Blower Assembly ........c.ccceeverrnninnnans 24
Blockage Module Components .......... 25
Injector Components .........cccceeeienneees 26
Harrow Assembly .......cc.cvceninecnnnennnaees 27
Packer Arm Assembly .......cc.cccieienanns 28
Packer Wheel Assembly.........c.cc........ 29
IndeX .c.coverenreiecrmrnarenassannearesinnses 31-35
Air Master Decals ........c..ovvcvnrinennnennas 36

88172 .t 1/4NC Nut
88103 ...eorrrrrrereerneenenes 3/8NC Nut
88104 .....covvrrreerrernaan 1/2NC Nut
88126 ... 5/8NC Nut
88110 3/4NC Nut
K 7/8NC Nut
88262 ...t 1/4 Lock Washer
88362 ... 3/8 Lock Washer
88303 ... 1/2 Lock Washer
88129 ... 5/8 Lock Washer
88130 e 3/4Lock Washer
88341 ... 7/8 Lock Washer

Note: Standard nuts and lock washers
are not called out. Anything other than
standard will be called out.




Hose Holder ........ccceecenncecnne

;

LBIockage Module ..... 25

4
4

{ Blower Assembly ...... 24

|Ground Drive........... 19

|

’

srnission Assembly 14-17 .
Inner Transmission .14,15 |

T "
ran:
* 1]
3
hoosossnaeaennnynetonseaeaniat sy

Outer Transmission 1
1

500022

S O onOnnn ot

Wheel Assembly ... 1

Auger Assembly ... 12-13 |:

Serial Plate
Location

13’ Hitch .ceeeeecceeeens 22
‘6’ HitCh ss0c0000cectccconnsne 23 :‘3
et

Fan & Blower .........

Hydraulics ............

Air Master Parts 74199 1/96




CART ASSEMBLY

Air Master Parts 74199 1/96

FOR WHEEL ASSY

©
®
L
2
[a D
i
L
n




ewel4 e, Jopees Jiy
Jog 84D SXONV/E

Mg 18S 1d dnD QH DS ¥/L-1XONe/+
)og SHO SXONS/S

levorug Jezi|iqels

(oeig) ereid

Yog SHO SXONS/S

eoeig ejod Wed Wby

uid YO0

YouH Ueo

Jevor.g JepjoH esOoH

oer

}og SHO SXONV/E

uid

JWNoW weo

ljog SHO 2XONbV/E

YOUH Urep Jeisep Jty 91
YOUH U Jelsen JIV £1
NOLLIN3$30

80919
06288
18688
9.v88
6E.L6S
16S09
S6e88
LE96S
€10ee
9£96S
l2sie
Sivve
S0e88
¥00Ee
6556S
06288
GS96S
SSS6S

NEJIRERIIBHIIIBSES

(¥4

)

eor.g 6j0d Ue) Yye

uid

Jeg Bunosuuo) Jezyiqels 91

Jeg Buioeuuo) Jeziiqels £l

1evorIg Jezijiqels ved

HOG-N ¥/L-LXPXONS/S

eqnj esoH

JevorIg ©SOH UeD

uid %001 Buuds p/1-€x91L/€

yog-n 2/1-9XEXONZ/L

eseg JepjoH{ 6SOH

uld Jenod Z/1-1 X Big 9L/

(91) eqn) JepjoH esoH

(.£1) eqn) JepjoH esoH

(91) eqny doj JepjoH

(.e1) eqny doj JepjoH

HOG-N ¥/L-PXPXONS/S

Jiog 24D IXONY/L
(sweuodwon e|npoj 1o} G2 ebed ees)

einpopy ebexooig

Melag 18S GH DSZ/IXONS/E

Junopy xog ejnpo

yosorIg Hoddng esoH

1S0d JOpjOoH OSOH

NOLLdI¥JS3a

BE96S 0¢
9G/6S 61
£2609
B8E26S 81
evL6S Ll
16068 9
1919 Si
el vl
gGees €l
ees ¢l
92919 L
Loegsg Ot
90029
G299 6
50029
e919 8
lossg L
goces 9
¥268S S
geees b
61919 €
6668 ¢
2col9 }
ON 1UVd WL

&
el
~
£
s
&
3
<
=
<




ITEM PART NO
89011
59705
59727
59703
59759
59718
88347
88410
59901
59717
88555

CQOWONOO N WN =

-

DESCRIPTION

3/8NCx2 GR5 Bolt

Platform Rail

Small Tank Platform Support
Large Tank Platform Support
Grip Trac Channel Plank 11'4"
L.adder Rail

1/2 Flat Washer
1/2NCx2-1/2 GRS Bolt

Air Spring Cylinder

Ladder Upper Step
3/8NCx1-1/4 GRS Bolt

Air Master Pants 74199 1/96

ITEM PART NO
1 59743
12 88604
13 60670
14 88581
15 61608
16 88475
17 59702
18 59758
19 59902
20 59704
21 88162

DESCRIPTION

Ladder Lower Step

3/4ANCx2 GRS5 Bolt

Spring Assist Lift Lock
3/8NCx2-1/4 GRS Bolt

Air Seeder Cart Frame
1/2NCx1-1/2 GRS Bolt
Platform Support

Grip Trac Channel Plank 4'5"
Platform Support Plate (Black)
Platform End Rail

3/8NC Lock Nut




()

OCONDDILWN -

59812

59650
59663

89107
88162
59901
88555
88162
59662
88876
59816
59817
59818
59819

e Yo

DESCRIPTION

Tank Cover

3/8NCx3/4 GRS Bolt

Tank Cover Hinge Bracket
Bumper

5/16 Lock Washer

5/16NF Nut

3/8NC Lock Nut

Air Spring Cylinder
3/8NCx1-1/4 GRS Bolt
3/8NC Lock Nut

Cover Clamp

1/4NCx1/2 GRS Bolt

Right Small Tank (110 Bu.)
Left Small Tank (110 Bu.)
Right Large Tank (160 Bu.)
Left Large Tank (160 Bu.)

ITEM PART NO
14 61666
15 59872

59873
16 88880
17 60026
18 59808
19 59802
20 88363
21 89084

;§ g £W/14 Ci-78876

13

DESCRIPTION

Manifold Battle

Single Window (110 Bu. Tank)
Large Window (160 Bu. Tank)
1/4NCx3/4 GR2 Bolt

Tank Weather Strip

Tank Screen Bracket

Tank Screen

1/2NC Lock Nut

1/2NCx6 GRS Bolt

Air Master Parts 74199 1/96




TANK SUPPORT COMPONENTS

3
£
8
?




)

eurei4 ued Jepees iy
ljog SHO SXON8/S
Uoddng jue] juaid]
Hog-N ¥/L-LXYXON8/S
opiIS Youj 9¢

eqn}j uoddng epink) Jepee
Jog SHD 2/1-1XONe/L
Juswpjep dwejD
epiny Jepeed Yo
}og SHD &/1-2XON8/S
ejeld

Jog-N ¥/L-SXEXONS/S
eping sepeed WOy
durejD epils Jepee
de)g yue] Jeey

deys dwej epis
NOLLJIUS30

80919

n o
-

L9S6S
L6068
82009
LSL6S
S.v88
6.86S
19.6S

ANM<
o

2S.6S

89.6S
LLS19
89565
6€919
ON1Uvd W3l

PN(’)VIDCDNG)G}'Q_

2
<
hog
o~
£
*
=Y
g
<
=
]
<




FEEDER ASSEMBLY

Air Master Parts 74199 1/96

10

25

Cl-78870A




()

Yo duD GOz
o8 oppyrbows o

-

Joysem P01 B/ 29688 25
Juswplepy eqnl /865 IS
Ssse duis jeyresp Jopeed  S52009-  0S
(pepeeuyl) ereld  /8/6S 6V
Aiquessy yoxooigeidul 9919  8v
ﬁ&g yoyoolg ozsou a  S919 ¥
geifuis 919 9
Lsamwoﬂ_ﬂ'fgl\mm/,ﬂ
eleld  98/65 b \
jeuioreqn) = 8/86S £
poy Apeey 2/I-VXONS/E 68165 2V
INNONS/E  €0188 Iy
dnopee4 86565 OF
BnideD 4-2/1-d9 81665  6€
yeysdel4 69565  8€
(Auo esoH (] .¥/€ /m pesn)
(.¥) esoH Jeqgny xoeig LE66S /€
(loo4 |)prigleep gk  08EL9
(sliod .00¥ Ul ejqeireAY)
A4XQ0.LXqal.peeuymbuignl €619  9¢
lepingleeympeed  €£1S6S  SE
ISSINNONP/L  S/888 #€
Nog 1SS IXONY/L  SOl68 €€
1SS Hog SHO Z/IXONY/I 9888  2¢
1SSieysem@o0T p/IL 8888  IE
Joeojpuj del4 46865  OF
yorejuoisuel dn) 99965 62
NOLLJI¥3$S3a  ON 1uvd WAL

()

qou) ONS/E

poH ApeeH 8/6-IXONS/E

MeldS 188 1SS 1d euoD Z/IXONIL/S
ejpueH dey4 jJesyo

uid jiod 2/i-1x Blq 8/e

Buiysng AHHOW VO ¥1XQ08/Z-1XAlv/L-}
OA08|S pu3

uid Jey0D g/L-1Xeiq9t/e

-, 15v|d BulysSNg Yeys Jepeo

1SS 10 SHO Z/IXONV/L

1SS Jeysem %0071 p/1L

Yeys eAu( Jepeed

[e8ym peed

MeJdg 18S 1SS 8u0D QHY &/EXONOL#
yeys rei4

InN "bs 1SS ONOL#

Buudg dej4

MeJoS 1SS HH ¥/1-1Xy2-0L#

det4 Jepee

gnH dei Jepee4

uid JenoD z/1-1xeiast/e

Jejdno?) Jeyue) Jepee

MBS [e1e| 100YS 8/EXZE-8#

JeAo) Buueeg iejuen

Jopeo

Jojoeuu0) Yeys xeH g/2

.69°2 JenoD uidireH

Yeys 8e'cl X XeH 8/

NOLLI¥J$3a

4

:

49119
coles
619
16€88

3
NRJIQEN

L0gss
00S6S
9.888
8.888
S1S6S
S0S6S
g0lL68
6vS6S
10i68
81S6S
ooL68
90S6S
LES6S
Loeses
1565
yoL68
£9919
yvS6S
¥286S
6£0€e

PN(‘)Q‘I‘)‘DN&O&F
g ol ol ol ol ol o ol N

FNOVIDCDI\QO’S

2
2
g
~
£
[
-
g
<
=
=
<

11




A18N3SSY H3IONV

12

Air Master Parts 74199 1/96




NI D

(1S '0S ‘8t-S¥ sepnjouy)
Inods ejqejsnipy
jjog GHO IXONS/e
durejn
llog 24D 2/1-2XONV/I
.8 Buigny esoH xejd
jueluealojuley esoH nodg
1sey Jebny do|
Inods uresn
Jeysepm dmyoeg jeaiddod
leAly dod 415849 QS
ejpueH inodg
jlog SHD ¢/L-2XONe/L
jlog SUD 2XON8/E
puejs yoddng Jebny
jlog SHO LXONS/S
Melog j16S gH DS IXONZ/L
INN Wer ONe/L

Jejjoy

uuy JoAld Jebny

/4245 Heus 10Ad Jebny
Bumii4 eseesn INV/L

uuy JoAld JeBny Jemo]

ejeid 10Ald Jebny

uid %007 Buuds p/1-gxeig 9L/e
Hog SHD 2/1-2XONZ/L

uid lloy 2 x &id 8/

yeys Joad Jebny

NOLL4Iu3$3a

A28/9

vhLL  SS
¥2068 S
¥Sigl €S
188 25
09¥Ll 1S
9692l  0S
21919 6%
O AN
coorlL Lt
Syees oY
L6921 SV
oIves  vv
L1068  €F
L6 2
£8688  I¥
ovve8  Ov
logsg8  6€
wWeLL 8t
8v965  LE
Sp96s  9¢
0ss88 S
Y965 €
62965 ©¢
2se88 2
o888  I€
69/88 0€
EV96S 62
ON 1vd W3l

)

Jiog SHO 8XON8/S

dens

NN %007 ON8B/E

ejpe.) Jebny woyog

ejbuy isey

}og SHO 2/L-1XON8/e

Jlog SHY 2xXON8/S

(yemo7) dwejD uooi jjeH

oleld

log SHO v/1-1XONS/E

Junop 1epoe.ug Jebny

SJOH/M JeddoH pees

junoyy Bupeegq sebny

gos § £ <o o durg Jebny
Jlog SHD ¢/1-1XON8/e

(Ajuo 6181.9/m pesn) yeys qnis
(Aluo 61819/m pesn) Jjog SHD ZXONS/E
BunyBid4 Jebny ysrug 2/1-81
Aiquessy Bunybyd sebny 2/1-81
puels »ous ejpue)d

. INN X007 ON8/S
Ojoelg) dwrejn sepjoH 1ebny
llod SYDO 2/1-1XONS/E

(roeig) durejo uoo jreH
Aiquessy egn| Jebny

jlog SHO IXON8/e

oleld Jojop Jebny

uld liod 2/1-1X eiq 8/¢

(joeyg) 1010 Jebny
NOLLdINOS3a

o/vB8 82
01265 IZ
29188 92
L1919 <2
81919 V2
£sce8 €2
ve288 22
VL6512
01865 02
cese8 6
15165 81
8865 LI
vs6s Y
<ELI68 Gl v\
€5588 VI
vigss €l
1o68 2l
61819

sz819 LI
SvL6S  OL
69288 6
61465 8
e I
0865 9
0565 S
¥E068 ¥
VIS6S €
l6sg8 2
6v909 |
ONINVd WAL

x
2
<
™~
g
]
-4
L
3
<
=
B
<

13




INNER TRANSMISSION COMPONENTS

Air Master Pans 74199 1/96

14

Cl-78725




Joysem Jeid 2/1
Jexoouds Jejp| ¥1-0F "ON
Hog YO IXONZ/L
Jojoeuuo) Bud-0 8/.X0Iry/E
Jeidepy 1dN 2/1XOIf v/
Jejdno) peuucdsig ¥oIND
Aem 2 jieH Apog 2/1 Jeidno)
OIr/OIr (44) esoH 9exs/e
eqn] Jededs 00" X AOZ/L
POy InoXyo
Jejjon Bunpo
¥eys 0s’0L X 4o v/
[9OUM Joremoy
10Ald PleiysS uoissiwsues |
log SHO ¥/1-1XON2/1
INN ONS/E
plelys uoissiwsuel|
}og SHO 2/1-GXONS/S
JepjoH poY

Bupeeq jeyseg
enebuey

(oeig) jeued uoissiwsurl) Wby
Buuds uoisiol Wb

.69°2 Jej00) uidire

J0j98UU0D Yeys xeH g/L
NOLLdI¥2$30

ivee8  0S
¥896S 6V
Sl068 8
6866S L
yecer o
o908 St
095y v
worL ev
l886S ¢c¥
S856S 84
L8909 OF
¥656S  6¢
Si009 8t
0e609 LE
ysse8 ot
o988 S
6¢609 1t
£€8588 €€
98S6S ¢t
ogLie
6ciic 3
60S6S 0O
i¥909 62
6E0EC 82
vc8es L2
ON 1uvd 3L

Av_om_nv oje|d uoisuelx3 uolissiwsuel |
yeys eAuq 05°SIX XeH 8/L
Weys eAuQq 00°LI X XeH 8/L
Buiysng Jeoeds 2°}°L X AOY/E
1evoe.g Jejp| uoissiwsuel |
(1oelg) eleid P3 uoissiwusuel]
Jog ebeweD N WS v/EXONIL/S
}log SYO PXON2/I

Buuds uoisio] ye]

Bujysng Jeoeds sZ°¢ X AOY/E
Buueeg eiog xeH g/

enebuel4 ejbueu |

(oeig) leued uoissiwsuel| Yo
}og SYO ¥/1-1XON2/L

}og SHO 8XONZ/1

B Jog 2/m AN uoissiwsuel |
}og SUD IXONZ/L

uid lloY 8/1-1 X Biq 91/

uid YOI BlagtL/e

}og SHO XONIL/S

Jeys Jemo 186 X XeH 8//
Jeisn|n ebuey moueN

Jeisn|n ebuey epip

(.6€) ureyD Jejiod O#

Jeoedg Jeey)

Yeys 0S'01X XoH 8/
NOLLJI¥2S3a

L186S  9¢
1286S  S¢
0286S V¢
€886 €¢
68S6S ¢
1186S ¥4
00068 0O¢
g6588 61
87909 8i
6€909 Li
c686S 91
£€686S GiI
ols6s vi
ysses €l
/988 ¢l
LL96S L
Slo68 Ol
95888 6
98865 8
66068 L
¥8G6S 9
2656 S
16S6S ¥
82865 €
80S6S ¢
£856S 3
ON 1dvd N3l

g
&
=
£
&
§
-
2

15




OUTER TRANSMISSION COMPONENTS

Air Master Parts 74199 1/96

16

&
~
R
3]

Note: Items 13 & 16 may be turned around, depending

on gear range you are using.




uid lioY &/1-1 X eigot/e
Jeysem Jeid g/1

JoyseM MHL 621’ X@0 X al LEo't
Aoy | X DSOL/E

INN %007 ON2/}

(.S€) ureyd Jejioy Ov#

Jiog SHO #/E-1XONe/L

(.£5) ureyd JejloY Ob#

Yeys eAuq 05°Sl X XeH 8/L

Yeys eAuq 00°L1 X XeH 8/L

Jeordg Jejp] G2° X AOY/E

1ex001ds io0l pI

(.9€) ureyo Jejjoy Ov#

Jog SHD 2/1-2XONe/b

NOLLdI¥a$3a

95888 Lo
lyegs  9¢
6886S S2
89965  ¥¢
€988  €¢
9286S <¢
L1588 ¥4
0g86s 0¢C
lcg6s 61
0286s 8l
y886S L}
2e86s 9l
lc86s St
oes ¥l
ON 1Hvd W3l

Jevo0uds Y1001 82

Jesn|D MOTT-1H

pele)| alog ,1/m Jex00idS Z1g OF
pefe)y} eiog p/c/m 1exouds 919 OF
(.9%) ureyD Jejjoy Ov#
INNOOTON 2/L

1e¥j001ds Je|p| #1-0% "ON

leysem vEL° X O 00°L X A1 LES’
m:taw Jojp| uoissiwsuel

1exoe.g Jejp|

Jjog SYO 2/1-1XONZ/L

INN wer ONZ/I

uld 48R0 | X BlIg 9iL/e

NOLLdI¥OS30

Air Master Parts 74199 1/96

17



WHEEL ASSEMBLY

—

ITEM PARTNO  DESCRIPTION
1 59839 Tube /eoe9
2 88298  5/8NCx4 GRS Bolt
3 60029 2x5Pad
4 61636  2x3Pad
5 61823  Axle Yoke Pivot
6 88409  5/8NCx2-1/2 GRS Bolt
7 59679 Axle Bearing 2" Dia 4 Bolt

Air Master Parts 74199 1/96

18

Cl1-78875

ITEM PARTNO  DESCRIPTION
8 59681 Wheel Nut
9 59915 21.5x16.1 Wheel Assembly

57908 Valve Assembly
59669 21.5x16.1 SL 10 Ply Tire
59670 Rim 16.1x16 8 Bolt

10 61387 HD Cart Axle &£ 3543

11 *61300  Cart Axle Bearing Gasket

* Item 11 (61300) is used on previous styleAxle Yoke Pivot (59615)

which is obsolete and replaced by 61823.

New Axle Yoke Pivot (61823) Does not require a CartAxle Bearing

Gasket (61300).




ITEM PART NO
1 59621
2 50848
3 17553
4 59940
5 59834
6 59664
7 59832
8 59837
9 59833

10 88482

1 88301

12 88300

13 88548

14 59831

15 89033

16 59654

17 59733

18 88410

19 59729

20 59728

38 —

o
23—, .?’
W

DESCRIPTION

Qil Cap

Qil Reservoir

1-1/4° Hose Clamp

1-1/16 O-Ringx3/4 NPT 90 SW
Elbow

Tube 10Dx.760IDx1-3/16

Drive Wheel w/Tube & Holes

Tube 3/40Dx3/8IDx5-5/16

Sprocket Hub

Tube 10Dx.7601Dx3-3/16

3/8NCx7 GR2 Bolt

3/16 Dia x1-1/2 Cotter Pin

3/4NF Slotted Nut
3/4 SAE Flat Washer
#40 Roller Chain (67")
1/4NCx1/4 Allen Cone Set Screw
40B20 Sprocket w/5/8 Bore Key
Spring Mount
1/2NCx2-1/2 GR5 Bolt
Left Angle
Right Angle
Kit
56(2; ’;15 1

19

ITEM PART NO
21 59546
22 88395
23 88553
24 59676
25 59730
26 59545
27 88104
28 23153
29 23048
30 23039
31 59836
32 13484
33 60640
34 45760
35 60584
36 13234
37 88510
38 59939
39 59942
40 60928
41 60012

Cl-78721

DESCRIPTION

Drive Leg Motor Mount
5/8NCx 5 GRS Bolt
3/8NCx1-1/2 GRS Bolt
Drive Wheel Pump

Shatt (3/4x15-1/4)

Drive Leg

1/2NC Nut

1/2NCx2 Full Thread Bolt
Pin

Hair Pin Cotter 2.69"
Axle Shaft 3/4ANFx15-1/2
3/8X156 Hose (FF) JIC/JIC

Quick Disconnect Coupler
Coupler 1/2 Body Half 2 Way

A g S Ay T

3/4 Ag Hose (41%)
3/4JICx1/2NPT Adapter
5/8NCx4X4-1/4 U-Bolt
3/4JICx7/8 O-Ring Connector
3/4HBx1/2NPT Connector
3/4NPTx3/4HB Connector
Spring

Air Master Parts 74199 1/96




AUGER & FAN HYDRAULICS

Air Master Parts 74199 1/96

20




e|ddiN 8s0|D 1dN 2/L

@) e[ewe edid pAH 1dN2/L
L1dN 2/1 ®AfeA doeyd

Yog SHO ZXONIIL/S

moq|3 19e41S .06 LdN 2/1

BAEA J0}00]0S 06-S

1dN/LdN (WW) esoH 951x2/1
lonjorig BAJEA 10100jeS

(peauyl ,1) yog-N SXyXONe/L
oIr/oIr (44) esoH 80Lx8/e
L1dN/LdN (W) esoH #8xe/1L
Moq[3 jeAIMS (4N) OIf /e

Jlod 2 XON8/E

1dN2/1 0} 1dNv/e Buiysng Butonpey pAH
(1oe|g) eAfeA ueje@/m j00dS TOS
Mmoq|3 Uod 1ANZ/L X DIrv/e

Moqi3 MS 06 LdN2/1 X Buid-0O 8/2
1dN/LdN (W) esoH ¥8xe/1L
doo e1] esenbg ¢

Jeydepy Je|dnod 1 dN2/IXOINMY/E
2Ir/olr (44) esoH 891X8/E
NOLLdI¥2S3a

cesey
8€188
Ll6ce
588
ov8ee
15909
S66S
9665
8.6€S
csiel
€20}
16GS¢
66188
16188
05909
9ecel
LP66S
€201
6LvEL
yecel
6066S

¥4
0c
6}
8i
L1
91
St
14}
gl
ch
(38

~TNMOTONOMNO®MO
-~

DN 14vd W3l

Air Master Parts 74199 1/96

21



13' EXTENDED HYDRAULICS

WING FOLD
DEPTH CONTROL | | HYDRAULICS

2\ HYDRAULICS

13 '

DEPTH 4 Cl-78874B
CONTROL
HYDRAULICS

12 >

/ 6

N
WING FOLD
=" HYDRAULICS

8

()

10

w

ITEM PARTNO  DESCRIPTION

13259 3/8x18 Hose (MF) JIC/MJIC
13264 3/8x48 Hose (MF) JICMIC
13258 1/2x60+2 Hyd Tube
20465 1/2x48 Hyd Tube

13239 3/4JIC Hose Union

21037 1/2x72 Hyd Tube

13267 3/8x72 Hose (MF) JIC/JIC
54900 Wing Up Decal

54901 Wing Down Decal

13234 3/4JICxI/2NPT Coupler Adapter
11 54903 Main Down Decal

12 54902 Main Up Decal

13 13260 3/8x24 Hose (MF) JIC/JIC

-
COWONOONIAWON—=

Air Master Parts 74199 1/96 22




DEPTH
CONTROL
HYDRAULICS

(77
y

ITEM PART NO
13259
13264
13258
13254
13239
20465
13267
54900
54901
13234
54903
54902
13260

-k ok b
WON =0 OCONOBDAWN -

WING FOLD
DEPTH CONTROL | | HYDRAULICS

2\ HYDRAULICS

4 C1-78874A

WING FOLD
HYDRAULICS

DESCRIPTION

3/8x18 Hose (MF) JIC/JIC
3/8x48 Hose (MF) JIC/MIC
1/2x60+2 Hyd Tube
1/2x80 Hyd Tube

3/4JIC Hose Union
1/2x48 Hyd Tube

3/8x72 Hose (MF) JIC/MIC
Wing Up Decal

Wing Down Decal
3/4JICxI/2NPT Coupler Adapter
Main Down Decal

Main Up Decal

3/8x24 Hose (MF) JIC/MJIC

23 : Air Master Parts 74199 1/96




ITEM PARTNO

ONOO N WN -

1
12
13
14

20

89120
61807
89118

89119
61806
89116
61803
59911

61805

61404
89117
88671
61808
88835

DESCRIPTION

#14x1/2 Tapping Screw

6" Fan Screen Cap

1/4x3/4 Flange Hd Thread Cut
Screw

1/4" Fender Washer

6" Fan Screen Weldment

1/4NCx1 Serrated Fiange Bolt

6" Fan RH Side

JA 9/16 Keyed Bushing
(comes with Bolts)

410 avd B W Ean Rntar
L} 1 Wi

Em s AL NINJTTY T AN

6" Fan LH side

1/4ANC Serrated Flange Nut
7/16NCx1-3/4 GRS5 Bolt

Hub Motor Mount Plate 6"
7/16NC Whiz Lock Nut (Flanged)

Air Master Parts 74199 1/96

24

ITEM PART NO
15 89097
16 59838
17 59678
18 59866
19 59922
20 17460
21 59920
22 45743
23 61809
24 19935
25 89040
26 59760
27 88474
a5 oA
GLol7/
59956

Cl-78878

DESCRIPTION
5/8NCx4x7-1/4 U-Bolt
Fan Bracket
Blower Motor
1/8 SQ x 1 key
Flex Hose Tubing (28")
Flex Hose Tubing (8")
inlet Y
7" SS Clamp 22-3/4" Long
Plastic Plug 1/4"
3T Caplug
3/8NCx4x6-3/4 LI-Bolt
Angle
#12x3/4 Sheet Metal Screw
Sealll A0

sesl MLZ&

Blowe i}s.s‘ﬂ “S Bt e Rt




»

ITEM PART NO

-t

OWO®NOONDWN =

60691
60692

88253
61619
58924
88172
61846
60931

ed1nea
Vivuo

61060
60698
58926

DESCRIPTION

Air Master Base Monitor
(Includes ltems 7,8,11-13,15,19)
Blockage Module Kit
(Includes ltems 1-4,6,9)
3/8NCx1/2 SQ HD Set Screw
Module Box Mount

Blockage Module

1/4NCx1 Bolt

Weather Tight Module Fitting
Module Interconnector

CQanenr L §
Sensor Hose Fixture

Sensor Plug Bit
3/4 Quick Hose Clamp
3FT Blockage Sensor

25

ITEM PART NO
1 60018
12 60017
13 60014
14 89109
15 60019
16 89110
17 89111
i8 89108
19 58884
20 89015

M M T

(G cq tnts Red

S reo

DESCRIPTION
Module Lead

Cart Hamess
Monitor

#8NCx1 Machine Screw
Sensor Bracket
#8 Flat Washer
#8 Lock Washer
#8NC Nut

Reed Switch
1/2NCx1 GRS Bolt

Air Master Parts 74199 1/96




o = o omeem e s S M aE B Sn R S B B

INDJECTOR COMPON

ITEM PART NO

HLWN =

5)/3 8y

OoOoND

59843
61703
61000
61704
61705

61706
61718
61719

61720
61928
88649
88269
88270

DESCRIPTION

Dutch Hoe Opener w/Hdwe /) 305
1* ID Hose Dutch Hoe Adapter

Froc Injector Deflector

1 Froc Injector wMud Clip«/. /5

1 Froc Inj w/Hdwe (Twin

Spring)

1 Froc Injector w/Hdwe

3/4 Froc Injector w/Mud Clip ,
3/4 Froc Inj wHdwe(Twin oefecf1V <
Spring) .
3/4 Froc Injector w/Hdwe perecl V'
7/16NCx 2-1/8 Shoulder Bolt
1/4x1Roll Pin

7/16 Lock Washer

7/16NC Nut

Air Master Parnts 74199 1/96 26

ITEM PART NO
10 89104
11 88599
88849
12 88152
13 88347
14 59891
15 56193
16 61380
17 61381
18 59890

Ci-78740

DESCRIPTION

#8-32X3/8 Sheet Metal Screw
7/16NCx1-1/2 #3 Plow Bolt
7/16NCX1-3/4 #3 Plow Bolt
(Twin Spring only)

7/16 Flat Washer

1/2 Flat Washer

Dutch Hoe Point W/ Roll Pin
3/41Dx10D White Tubing

(400 FT Rolls)
1"IDx1-1/40Dx1FT Clear vo !
Braid Tubing ude &35/ oy
+4Dx1-120Dx T Clear

-Braid-Fubing
1" Froc Injector W/O Mud Clip

()




ITEM PART NO

-
COODNOITNI2WN =

11

60131
60152
88574
60703
60144
33659
88347
88157
23039
60678
60147
60679
60680
32630

DESCRIPTION

3/40Dx.51 IDx4 Tube
Harrow Mounting Arm
1/2NCx5-1/2 GRS5 Bolt
Clamp Casting

Flat

Bushing 1/2IDx3/40Dx3/8
I/2 Flat Washer
1/2NCx1-3/4 GRS Bolt
Hair Pin Cotter 2.69"

37-7/8" Tube Holder (6Whl Pac)
33" Tube Holder (7Wh! Pac)

“ivaw

38-5/16" Tube Holder (8Whl Pac) 17

47" Tube Holder (SWhi Pac)
1/2NCx3-1/8x4-1/2 U-Bolt

ITEM PART NO
12 60666
60667
60668
60669

13 49931
14 60659
60660
60661
60662

15 51265
16 88541
60702

18 23173
19 88270
0929 20 64880
21 53218

27

Ci-78742

DESCRIPTION

6 Wheel Front Harrow Tube
7 Wheel Front Harrow Tube
8 Wheel Front Harrow Tube
9 Wheel Front Harrow Tube
Harrow Tube Clip

6 Wheel Rear Harrow Tube
7 Wheel Rear Harrow Tube
8 Wheel Rear Harrow Tube
9 Wheel Rear Harrow Tube

Adjustment Pin
1/2“(‘.\!,’! AR Rnlt

TN WAl W IV

Spring 8" Long (Black)
Adjustment Bolt

7/16NC Nut

7IN Harrow Spring (Black)
Left 12" Harrow Spring (Black)

Air Master Parts 74199 1/96




ITEM PARTNO
60701

60634
61606
17279
88369
60633
61607
88110
88501
60136

OCONOOOADLWN =

DESCRIPTION

Packer Arm Assembly
(Includes Items 1-18)
Spring Cap

3/4NCx24 Rod
Sprocket Spacer
5/8NC Lock Nut
Spring Bracket
Compression Spring
3/4NC Nut
5/8NCx4x4-1/4 U-Bolt
Am

Air Master Parts 74199 1/96

28

ITEM PART NO
10 88298
1 88381
12 60140
13 88579
14 88356
15 60137
16 60635
17 88104
18 88981

Cl-78888

DESCRIPTION
5/8NCx4 GRS Bolt
5/8NCx4-1/2 GRS Bolt
Mounting Arm
3/4NCx5-1/2 GRS Bolt
3/4NC Lock Nut
Mounting Bracket
Collar
1/2NC Nut
1/2NCx1-1/4 SQ HD Cup PT
Set Screw

()




ITEM PART NO

2

3

60422
60423
60428
60429
60434
60435
60440
60441

60700
60041
Y. 61269
60056

60571
60108
60572
60573
88409

DESCRIPTION
6 Rubber Wheel Packer Assy

6 Steel Wheel Packer Assy (Shown)

7 Rubber Wheel Packer Assy
7 Steel Wheel Packer Assy

8 Rubber Wheel Packer Assy
8 Steel Wheel Packer Assy

9 Rubber Wheel Packer Assy
9 Steel Wheel Packer Assy
(Includes Items1-13)

Rubber Packer Wheel Assy
3x20 Steel V-Packer Wheel

Poly-Rubber Wheel Assembly;/Rous

1-1/4SQ 2 Hole Pillow Block
Bearing

6 Packer Wheel Tie Bar

7 Packer Wheel Tie Bar

8 Packer Wheel Tie Bar

9 Packer Wheel Tie Bar

5/8NCx2-1/2 GR5 Bolt

29

ITEM PART NO
5 60564
60100
60565
60566

6 88501
7 88838
8 60139
60143
60415

& 60416
Vg 88602
10 88350
1 88101
12 60106
13 cete?
61250

Ci-78889

DESCRIPTION

6 Wheel Packer Frame

7 Wheel Packer Frame

8 Wheel Packer Frame

9 Wheel Packer Frame

5/8NCx4x4-1/4 U-Bolt

5/8NCx1-3/4 GRS Bolt

6 Wheel Rock Rake

7 Wheel Rock Rake

8 Wheel Rock Rake

9 Wheel Rock Rake

1-1/4 Fiat Washer

1-1/4NC Slotted Nut

1/4Dia x 2-1/2 Cotter Pin
2-3/80Dx1.81IDx1.06 Spacer 352348
2-3/80Dx1.81IDx3.56 Spacer 235 449

8(45‘\1/‘#-3

Air Master Parts 74199 1/96




ITEM PART NO
60708
60713
22372
60710
60709
60712
60711
59949
59951
59950

F-XY-7 b d

0104/

61848

CONOOOLWON=

P
- O

DESCRIPTION

Chain Waming Decal
Caution Decal

Amber Reflector
Electrocution Danger Decal
Auger Danger Decal
Read Waming Decal
Oil Waming Decal
4-7/8" Wil-Rich Decal
Q-110 Air Master Decal
Q-160 Air Master Decal

Mada N -~
Rate Chart Decal

Transmission Configure Decal

Air Master Parts 74199 1/96

30

(INSIDE

C1-78877A

NOTE: Decals for the Quad-5 can be found
in the Quad-5 parts book.




AIRMASTER CLUTCH ASSEMBLY INSTRUCTIONS

The AirMaster clutch kit provides a means to disconnect the drive to the feeder wheels. This kit
will allow placement of a disconnect clutch between the main transmission and the tank or
between the two feed tanks to disconnect the right side tanks only. Kits can be installed at both
positions on both the front or rear feeder drive.

T mission Dri lutch mbl

To install the drive clutch between the transmission and first tank requires that the drive shafts
be removed and modified. Refer to Pg. 2 of the instructions for modification information. As
shown on Pg. 2 the front drive shaft will need to be removed and cut to the dimensions shown to
properly mount the clutch. The clutch is supported by the shaft bearings of the transmission and
floats on the shaft. To prevent the clutch from rotating the clutch chain must be attached to some
frame member. The front drive shaft utilizes a counter clockwise (CCW) rotation clutch. Please
note - the illustration shows mounting of the clutch on the front drive shaft only. The rear
transmission drive shaft needs to be modified as shown and requires a clockwise (CW) rotation
clutch. The modifications to the drive shafts must be made as shown to allow proper placement
when both clutches are utilized. Proper assembly will allow the drive connections to be utilized
to disconnect the drive when removing the feeder assemblies.

Center Drive Clutch Assembly

To install a drive clutch between the tanks requires that the drive shaft be modified as shown on
Pg. 3 of the instructions. Mount the clutch mount bracket to the center tube of the AirMaster cart
as shown. Remove the short 1/4" bolts that secure the clutch solenoid to the clutch housing and
replace with the 1/4" x 1" long bolts provided. Secure the complete clutch to the clutch mounting
bracket and align with the modified drive shaft. Note - the illustration shows the mounting of a
counter clockwise (CCW) rotation clutch to the front drive shaft. To mount a clutch on the rear
drive shaft requires a clockwise (CW) rotation clutch with a the clutch mounting bracket mounted
to the same side of the cart center tube. The illustration shows the two piece drive shaft assembled
to place the rear clutch on the same side of the center tube. Once everything is properly aligned
tighten all hardware.

The kit (62426) contains the clutch mounting bracket, hardware and assembly instructions. A kit
is required for each drive line. The clutches are not supplied by WIL-RICH but can be purchased
from Tru-Count, Inc at 1024 East 8th Street North, Newton, 1A, 50208 (515-791-7020). Specity
a counter clockwise (CCW) for the front drive shaft and a (CW) for the rear drive shaft.
Additional instructions on operation and connection of the clutches is provided by Tru-Count.

78917.DWG Page 1 of 3
Printed in the USA




CENTER TANK DRIVE CLUTCH ASSEMBLY

78917.DWG - PAGE3 OF 3
PRINTED IN THE U.S.A.




TRANSMISSION DRIVE CLUTCH ASSEMBLY

-PAGE20F3

78917.DWG

PRINTED IN THE U.S.A.




210 | 189ys (SING L1L68.) 96/2 ¥SN Wt pajuld

13X0v4dd 3SOH 14V

13%0vHg 3SOH 1HVI
17049-N &/1L-9XeXS/ F/
Nid 31100 ¢/i-1Xv1a9L/e

/ 39NL H3QTOH ISOH

Nid X001
'ONIHJS b/L-EX9L/€

34NL dOL1 m_mn_._OI\

L1080 ¥/L-pXPXONS/S //mw<m 43QTOH ISOH

V M3Y0Ss 138
— 1d dNO AH OS #/1-1XONe/t

N

/Eon_ H3Q10H 3ISOH
MIYOS 13S QH DS 2/LXONS/E

(HOLINOW T¥NOILJO)
3TNAOW 3OYID0TE —

1706 SHD ;ozv:\

13X0vH8 LHOddNS 3SOH

-mojd [9S1yd 10 10)BAI}ND JO JB( JUOl) O }oBq LINNOW X08 3TINAON
ay) o1 sjunow jaxoelg Hoddng @soH :910N

NOILONYHLSNI A1aW3ISSY H3ATOH 3ASOH

</




2 10 2 199yS (SWd " +168/) 96/2 YSN Ul Pajuld

370d 3OVTILL

13X0vHE
3SOH 14vD

‘JWvYH4 LHVYD 4O HVE Hv3d ANV 1INMN 39

UL N0 1804 LA SSOH HINGS - TNV LHYO
13%OVHE 1HOJdNS ISOH — -
™ - /-

S3gnl

/ 0 _ 1S0d =
_ P H3GTOH i mm_mn“wn
ﬁ h

wOI

ﬁ
INvHS NIVA mw.qj_h\ /
‘JWvHd NiYW
NO LINOVHE 1HOddNS 3SOH HILNID
1INA FOVTIIL 4O 8vE INOHS 40 dv3ay
OL £IN0VHE [HOddNS ISOH LNNOW

=
[dnD a33S WoHA |

3SOH d334

$39N.L Y3A1OH ISOH ¢ dOL IHL _._o;omzh ‘Nid %001
$3ISOH A334 ONIM IHL 40 1S3 3HL 31NOYH ONIHdS ANV 39N1L 3SOH HLIM JWVHS
1HvD O1 NMOQ S3SOH @334 TV X001
38N1 Y3A1OH 3SOH -S38NL H3QTOH
3ISOH 2 NOLLOE 3HL NI3mML3d S3ISOH
0334 ONIM HV3IH ANV H3IN3D 3dIS
-NI ‘S3SOH @334 INVH4 NIVIN 31N0OYH
‘payouid 136 10 yuny *SS841S 9S0Y 2SBaIIIP 0] MO[3q UMOYS SB Sasoy
JoU Op Sasoy paa) ains ayew ‘sbuim Buipjo} uayp 910N paa} @1noa ‘uodsuely 10} papio} ale sbuim alojeg 910N

NOLLONYHLSNI ATANISSVY H3ATOH 3SOH




CUP STORAGE ASSEMBLY INSTRUCTION

Step 1. Loosen Tube Joiner and let Tube
Weldment with seedcups drop down.

3

3 pACIE R i
Rt '~.\$:>‘\,>.§k‘v\ et }%
R K\{\'&i‘ﬁ!‘: :‘:t.‘c'#.‘ﬁ}‘«-b?-.—.kk—.’k’:w\‘:\x ﬁ%\ =3

PR BNt
B Rt

SEED CUP BANK

62150 CLEVIS PIN

STEP 2. Slide Cup Storage Bracket over Seed
cup bank and fasten to Tube Weldment with
Clevis Pin and Hair Pin Cotter.

P e e
2 R

> AR
S

23039 HAIR PIN COTTER \
TUBE WELDMENT

STEP 3. With all seed cup banks covered by Cup |
Storage Brackets, pull seed cup banks out of cart :
frame, disconnect and pull Air Seeder cart away |
from tillage implement. :

R R e

78904.EPS

Printed in USA (78904.pmb5) 2/22/36 Sheet 1 of 2




STEP 4. Assemble Cup Storage Angle to main frame
pole with 1/2NCx3X6-1/2 U-Bolt in approximate
location shown.

23039 HAIR PIN COTTER

78904A.EPS

62129 CUP STORAG

ROD
62125 CUP STORAGE ANGLE

Storage Angle and tighten 1/2NC Nuts to hold
in place.

88104 1/2NC NUT

53844 1/2NCx3x6-1/2 U-BOLT STEP 6. Slide sealed seed cup banks onto Cup Stor-
age Rod and lock in place with Hair Pin Cotter.

Printed in USA (78904.pm5) 2/22/96 Sheet 2 of 2




PONY CART TANK ASSEMBLY INSTRUCTION

L - _ry =2 £ 2 LI an T BB BN

Note: Install left and right cart poles and  Note: Do not tighten hardware until all parts
pony cart tank brackets onto cart frame in  are assembled.
the specified locations.

45 —*

AIR SEEDER CART FRAME - lm— 3.25
5/8NCx4x7-1/4 U-BOLT (4
e 4)
_ETH
1] LA
(e boy
b o
PONY CART P -
TANK BRACKET \\ “~PONY CART
; P i TANK BRACKET

J""‘
“"RIGHTCART |
™ POLE
6 0 0" ©
)
— pe 5/8NCxdx7-1/4

5/8NCx4x7-1/4=" U-BOLT

U-BOLT

78897E.EPS

USE 5/8NCx8 GRS BOLTS IN SPECIFIED
HOLES TO MOUNT PONY CART TANK

g \BRACKET ON THIS SIDE OF CART.
LEFT CART POLE

USE 5/8NCx8 GR5 BOLTS IN SPECIFIED
HOLES TO MOUNT PONY CART TANK
BRACKET ON THIS SIDE OF CART.

CART POLE ASSEMBLY

Shipping stands (3) are not required for operation.
The hardware used to mount the shipping stands is
used to mount the Cart Pole Braces and Pony Cart 5/8NCx4x7-1/4 U-BOLT

Tank Bracket. 3/4NCx2-1/2 GR8 BOLT
Note: Cart hitch must be assembled so
front of cart hitch angles up. RIGHT GART POLE

CART HITCH —

<> ~1 78897F.EPS

I \
SHIPPING STAND

Printed in USA 78897.pm5 3/95 Sheet 1 of 5

CART HITCH

3/4NCx5 GR5 BOLT




PONY CART TANK ASSEMBLY INSTRUCTION
STABILIZER ASSEMBLY

Note: The Stabilizer Bar, is necessary to
prevent damage to both implements. Al-
ways use the stabilizer bar.

/ STABILIZER BAR
72-1/2"
5/8NCxdx7-1/4 U-BOLT
4 PIN /

COTTER

hcnlél)LU'l"{l\_erTOR STABILIZER \\| 7},}}2\\ IDEAD \

\ 5/8NCx5 GR5 BOLT [
CART STABILIZER \}

CULTIVATOR POLE

78897A.EPS

Printed in USA 78897.pm5 3/95 Sheet 2 o 5




PONY CART TANK ASSEM

. - —

LY INSTRUCTION

TANK & CATWALK ASSEMBLY
62052 1000 GAL SADDLE BAND

51243 1000GAL ELP TANK W/FTG

62050 TRAILMASTER
SADDLE

62051 SADDLE

BAND CLIP
N\

88290 3/4NCx2 GR8 BQLT
61608 AIR SEEDER
CART FRAME

62046 PONY CART
/EACE TUBE
5-Y AP

88412 3/8NCx3-1/2
GR5 BOLT

<

F- LYYV l=TaY
Dovas M

HAND RAIL

~ADT
AN

(/ 28
o \|

78697.EPS

62047 PONY CART STEP 62045 PONY CART PLATFORM

89040 3/8NCx4x6-3/4 U-BOLT

Printed in USA 78897.pm5 3/95 Sheet 3 of 5




PONY CART TANK OPERATING INSTRUCTION

The axle castering surface rotates on free floating
UHMY wear pads located under the cart frame. In
time these pads will wear. If wear pads become worn
to the point of allowing metal to metal contact be-
tween the castering surface and the underside of
the cart frame they must be replaced. Check regu-
larly.

Note: Do not allow metal to metal contact
of the castering surface and cart frame.

HOOKING & UNHOOKING CART
ASSEMBLY

When attaching/removing the Pony Cart from the
cultivator, important precautions must be taken:

1. Tank must be empty.

2. Caster wheels must be rotated to the rear and
locked with 3/4NCx6 GRS bolt (see figure below).

3. The complete unit must be on a level surface.
Lock the tillage unit into the transport position and
remove all hydraulic connections to the tractor.

CART FRAME

TYBE
5/8NCx4 GR5 BOLT
LOCK OUT BOLT
(3/4NCx6 GR5) \

%

LOCK OUT SLEEVE \\ s
i
v

N

AXLE BEARING 2"DIA
4 BOLT

HD CART AXLE

21.5x16.1 WHEEL ASSY

—— HERRPADS
~CASTERING SURFACE

CASTER ASSEMBLY

5/8NCx2-1/2 GR5 BOLT

788970.EPS

WHEEL NUT

Printed in USA 78897.pm5 3/95 Sheet 4 of 5




PONY CART TANK OPERATING INSTRUCTION
UNHOOKING CART ASSEMBLY
CULTIVATOR STABILIZER MOUNT STABILIZER

CART STABILIZER MOUNT

¥

/ \ g ? . :a Ry (Y | )
PIN ‘ :

/ =
PLATE Q’ 78997C EPS

5/8NCx5 GR5 BOLT

4. Attach/detach stabilizer arm from the cultivator
stabilizer mount and the cart stabilizer mount.

5. Remove hydraulic hose holder on the front of
the tillage implement pole.

6. Move implement jack to mid mount position on
the inside of the main implement pole. Detach unit
from tractor, move tractor forward, lower cultiva-
tor and main cart pole down and hook the tractor to

the hitch of the Pony Cart.

7. Remove Pony Cart hitch pin and carefully pull
cart forward.

8. Properly support cart assembly hitch when the
cart assembly is being stored. CULTIVATOR POLE

Note: An additional jack for the Pony Cart HITCH PIN
hitch may be purchased from your Wil-Rich g1 HiTeH
dealer.

HYDRAULIC HOSE
HOLDER

/ IMPLEMENT JACK
IMPLEMENT JACK E:%SD{IT'%NMOUNT
Printed in USA 78897.pm5 3/95 Sheet 5 of 5




2 10 | 189uS (1688.-¥D) VSN Ul pajuld

Alquiassy yoxoolg aibuis
aoe.g 19paa4

Alquiassy Hox00ig 8|qnoqQ
16884-10

Alquisssy yoxoolg ajdul

-deb ou s|

~ 19PINQ 198UM P33

-ooerd ur yous 01
20vIg IOPIaA Isurese JJoyoordg Jo
vare ade) 90v a1qnop ysnd ‘vonisod N
OJUL PIS ST JJONI0[ USYM "€ JHLS B —

5 "S19PIAIQ [99YM PS94 9y} JO IpIs
-lN0 8y} 0} aq Isnw Jjoxd0|g 910N

‘SIOPIAICT [99YM {
P39 19A0 UMOP OXOOIF 3PN T JALS

B B e e S A SR

‘(usmoys jjoxoorg dSurg) Ajquuasse Jjoxoorq areudordde
Jo ade1 208] a[qnop uo Jake] 2An03101d aA0wWY T JHLS

R S AR

BRRRRE

"ues|o ale sade}
-INS |8 2Ins a)ew adeig Jopse
01 ade} Buiijdde a10j9g :810N

NOLLVTIVLSNI 4400078 ¥3a33d4



2 Jo 2 199Ys (18884-VD) VSN Ul PSjuLg

92919 - dno e [¢&]
GL9T9 - dno 2 [2]

MNVL THL DONIdNNQ NZHM ATILITINOD LNO TVIHALVK

AHL NVATO OL JINS IIVA ‘SA40M0078 HSIHL 40 dOL NO LIS NVD TVIHILVA "TVIHILVA A0 DNIDJINE
doNad¥ OL STIVM JAIS JHIL 0L IXAN SdND NIJO 2 ISVAT LV ONINIVINIVN ‘YIAFdd FHL NI ANINHAY
SAJ0M00Td JHL IAIVAS "SAI0MD0Td HSTHL 40 ATHWISSYV HHL NO NOILVAYMOJANI ¥0d SNOLLONHLSNI
ATANASSY HHL OL ¥d4dY 'NMOHS SNOILISOd FHL NI SJA40MD018 dNd € ¥0 ‘2 ‘T EION JHI FOV1d

72919 — dno 1T [1

FTTTTTTTI TS TR I T Il FTIT T e TT IRE SRR NS RERNENERERE! aasino1g sdnNd g€e
fe] [zl [&] fe] [ [&] [(e] [e] [&] e [e] [e] LAL2
(TTTTTI T I T I TR I Tl FTTFTTTTT MITTTTITFTII I 0TI T T A ] T T AT FITT I RTI I II17T1 AHdM00T1d SdND 62
[e] [ [e] el O [&] [e] 0O [e] (e] 0O [&] L40€
TTTTTTFr T TP T I I T FTT T I I TT eI T I TIrrrl 17T 7T TTTTTITTI T TITITIIin amIoo1d sdny ¢¢
€] [e] Le] [e] Le] (€] (€] (2] 1deg — 28
MITTITIVTITPrTIrT I rT il (TITETI T I T erTIvIrrl ITf T1 MATTTTTTTITITITTITTITT i ] amIno1d SdNo Al
2] [z ] [z 2] (e] [ LALE
MTTTTTTTTTITTITITTTITIT] [TTTT T T T I T IT I I TTIT] aao019 SdND 8
2] 2 2] Le] LAY — 26
(TYTTTTTIT I T TT T I T I el (T TT T R TR T I T oIt FIT T I T i T I T I IIT) I I T ETT Iy rrrornt amIno1d dno 1
o LA9V

NOILDAS IHOIA | NOLLOES LdAdT NOILOES LHOM | | NOILOES LAdT q971S 1INA

YNV LHDIHE ANV LAHT dHLSVINAIY

INANHOVId 440X00Td

dND dHLSVINYIV




0888/ —~VD
S6/42/01 ¥SN NI J3LININd

HOLOIPNI 0686C 40 HINMOD WOLLOS
\\\\\\\4 OL G619 40 HINNOD HOLVA

43y (dz) 88

N F

ttttttttttttttt
|||||

V14 4D ania 1
a7 (z)iv14 4D ONW S6L19

(0688S) ¥OLD3PNI D0Y4 \\\\\\\\\\\
‘ISOH AIv /¢ -

SNOILONHLSNE MHOMAd dITO NN JOLO AN

1d¢

004 5



1 30 11994S S6/01 (6L88L-VD) VS 23U Ul p3jung

6.882-10

‘'NMOHS SV 3IA33TS
H31dvav 30H HO1NA
€0419 a13Im MOVl

“aA93|S
J191depy uo dj Japun ui
duwiejo asoy ains ayew 310N

(ASOH dSdV1

10D ANV NALHOLL ¥FAO LON OQ) Swo33p ARysys 350y sy
araym 01 durepo asoy uaySiy, -2a291§ 1a1depy jo dif zopun snl durerd

asoy 21 uroeld 9A39[g 1a1depy pue asoy punore dure[o asoy deim

*aqn] J0132{U1 UO INO SWONOQ M [IIUN
9A33[§ a1 ut asoy Jurysnd ‘2A23(§ zdepy our asoy (] ,, 1 AY! [[BISU]

*aoepd ut poprom 2A39fs 191depy YA

dWV1D JSOH #

I M3IIA /

%

H3ANIdO 30H HO1Nd

/ 3JA3TTIS HALIVAY

JOH HOLNA €0419

38MN.L HOLO3rNI

anN3 din

(32v4HNS SIHL NO d13M LON OQ) @pis asoy ay}
o} ob }snw‘pua paddi‘enssis Je1depy oyl 910N

"7 MOIA UT UMOUS SBAIE dY] UL P[aM YIB] pue UMOYS Se
aqny 10309(ur 0] YAIN(T Y1 19A0 2AI[S 191depy 20H Yo Y1 apNs

380y (1 .1 ® 01 350y (1 ,.¥/¢ Wwoxy
s1ouad() 20 yaIng ,p/€ Y1 SHOAUOD Iy Iaidepy 90H Yo YL

NOILONYHLSNI NOISHIANOD 30H HOLNA 3SOH dl ..} OL 3SOH dl ..v/E



